
ENVIRO
Constru

2006
NEW MEXICO  
NMENT DEPARTMENT 

 

ction Programs Bureau 
 

Recommended Standards 
for 

Water Facilities 
 

Policies for the design, review, and approval of  
plans and specifications for  

water supply systems and treatment works 
 

 Edition 



Recommended Standards for  
Water Facilities  

Policies for the Design, Review, and Approval of Plans and 
Specifications for Water Supply Systems and Treatment Works 

 

 

 

 

 

 

The guidelines set forth in this document, Recommended Standards for Water Facilities; Policies for the 
Design, Review, and Approval of Plans and Specifications for Water Supply Systems and Treatment 
Works, are intended solely for the guidance of employees of the New Mexico Environment Department 
[...]
Recommended Standards for Water Supply Systems  
 

 3-14 

c. If erosion of the confining bed appears likely, special protective 
construction may be required by NMED and OSE.  

3.2.7 Well Pumps, Discharge Piping and Appurtenances  

 3.2.7.1  Line Shaft Pumps  

Wells equipped with line shaft pumps should: 

a. Have the casing firmly connected to the pump structure or have the 
casing inserted into a recess extending at least one-half inch into the 
pump base; 

b. Have the pump foundation and base designed to prevent water from 
coming into contact with the joint;  

c. Avoid the use of oil lubrication at pump settings less than 400 feet; and 

d. Use food-grade oil where oil lubrication is required. 

3.2.7.2  Submersible Pumps  

Where a submersible pump is used:  

a. The top of the casing should be effectively sealed against the entrance of 
water under all conditions of vibration or movement of conductors or 
cables, and  

b. The electrical cable should be firmly attached to the riser pipe at 20-foot 
intervals or less. 

3.2.7.3  Discharge Piping  

a.  The discharge piping should: 

1. Be designed so that the friction loss should be low; 

2. Have control valves and appurtenances located above the 
pumphouse floor when an above-ground discharge is provided; 

3. Be protected against the entrance of contamination;  

4. Be equipped with a check valve, a shutoff valve, a pressure gauge, a 
means of measuring flow, and a smooth nosed sampling tap located 
at a point where positive pressure is maintained;  

5. Where applicable, be equipped with an air release-vacuum relief 
valve located upstream from the check valve, with exhaust/relief 
piping terminating in a down-turned position at least 18 inches above 
the floor and covered with a 24 mesh corrosion resistant screen; 

6. Be valved to permit test pumping and control of each well;  

7. Have all exposed piping, valves and appurtenances protected 
against physical damage and freezing; 

8. Be properly anchored to prevent movement; and  



Recommended Standards for Water Supply Systems  
 

 3-15 

9. Be protected against surge or water hammer.  

b. The discharge piping should be provided with a means of pumping to waste, but 
should not be directly connected to a sewer.  

3.2.7.4  Pitless Well Units  

a. NMED and OSE must be contacted for approval of specific applications of 
pitless units.  

b. Pitless units should: 

1. Be shop-fabricated from the point of connection with the well casing 
to the unit cap or cover; 

2. Be threaded or welded to the well casing;  

3. Be of watertight construction throughout; 

4. Be of materials and weight at least equivalent and compatible to the 
casing; 

5. Have field connection to the lateral discharge from the pitless unit of 
threaded, flanged or mechanical joint connection; and  

6. Terminate at least 18 inches above final ground elevation or three 
feet above the 100-year flood level or the highest known flood 
elevation, whichever is higher, or as NMED directs.  

c. The design of the pitless unit should make provision for: 

1. Access to disinfect the well;  

2. A properly constructed casing vent meeting the requirements of Part 
3.2.7.5; 

3. Facilities to measure water levels in the well (see Part 3.2.7.6); 

4. A cover at the upper terminal of the well that should prevent the 
entrance of contamination; 

5. A contamination-proof entrance connection for electrical cable; 

6. An inside diameter as great as that of the well casing, up to and 
including casing diameters of 12 inches, to facilitate work and repair 
on the well, pump or well screen; and  

7. At least one check valve within the well casing or in compliance with 
requirements of NMED and OSE.  

d.  If the connection to the casing is by field weld, the shop-assembled unit 
must be designed specifically for field welding to the casing. The only field 
welding permitted will be that needed to connect a pitless unit to the 
casing.  

 



Recommended Standards for Water Supply Systems  
 

 3-16 

3.2.7.5  Casing Vent  

Provisions should be made for venting the well casing to the atmosphere. 
The vent should terminate in a downturned position, at or above the top of the 
casing or pitless unit in a minimum 1½ inch diameter opening covered with a 
24 mesh, corrosion resistant screen. The pipe connecting the casing to the 
vent should be of adequate size to provide rapid venting of the casing.  

3.2.7.6  Water Level Measurement  

a. Provisions should be made for easy periodic measurement of water levels 
in the completed well.  

b. Where pneumatic water level measuring equipment is used, it should be 
made using corrosion resistant materials attached firmly to the drop pipe 
or pump column and in such a manner as to prevent entrance of foreign 
materials.  

3.2.7.7  Observation Wells should be: 

a. Constructed in accordance with the requirements for permanent wells if 
they are to remain in service after completion of a water supply well; and          

b. Protected at the upper terminal to preclude entrance of foreign materials. 

 

3.3  SECURITY  

Security should be a consideration in the selection and development of any water source.  The 
New Mexico Office of Homeland Security can assist.  See Part 2.1.   

 



Recommended Standards for Water Supply Systems  
 

 3-17 

 

TABLE 3-1 - STEEL PIPE 

DIAMETER WEIGHT PER FOOT (lbs) SIZE 

OUTSIDE INSIDE 

THICKNESS (inch) 
(nominal) WITH THREADS 

AND COUPLINGS 
PLAINS ENDS 

6 id 6.625 6.065 0.280 18.97 19.18 

8 8.625 7.981 0.322 28.55 29.35 

10 10.750 10.020 0.365 40.48 41.85 

12 12.750 12.000 0.375 49.56 51.15 

14 od 14.000 13.250 0.375 54.57 57.00 

16 16.000 15.250 0.375 62.58  

18 18.000 17.250 0.375 70.59  

20 20.000 19.250 0.375 78.60  

22 22.000 21.000 0.500 114.81  

24 24.000 23.000 0.500 125.49  

26 26.000 25.000 0.500 136.17  

28 28.000 27.000 0.500 146.85  

30 30.000 29.000 0.500 157.53  

32 32.000 31.000 0.500 168.21  

34 34.000 33.000 0.500 178.89  

36 36.000 35.000 0.500 189.57  

 





Recommended Standards for Water Supply Systems  
 

 4-1 

PART 4 

TREATMENT 

 

4.0  GENERAL  

The design of treatment processes and devices should depend on the evaluation of the nature 
and quality of the particular water to be treated, including seasonal variations.  Drinking water 
treatment systems should be designed to reliably meet the regulatory requirements set forth in 
New Mexico Administrative Code Title 20, Chapter 7, Part 10, as amended, and any other 
applicable law. 

The purpose of this Part is to set forth general design criteria for the construction of drinking 
water treatment systems that are considered “best practice” for the use of NMED in the review 
of engineering submittals.  Drinking water treatment system design requires the input of an 
experienced design engineer that is licensed as a Professional Engineer in the State of New 
Mexico.  The design criteria and other information provided in this Part should not relieve the 
design engineer from the responsibility of preparing proper preliminary design, detailed design, 
and construction documents that will provide the system user with a plant that reliably treats the 
specific raw water source to produce potable water meeting all drinking water regulations. 

Please refer to Part 5 – CHEMICAL STORAGE AND FEED, for specific information on the 
handling, storage, use, and disposal of specific treatment chemicals referenced in this Part. 

Systems for treating surface water and groundwater under the direct influence of surface water 
should use the multiple-barrier approach to removing and inactivating pathogenic 
microorganisms. 

Materials in contact with water during and after treatment should be approved by the National 
Sanitation Foundation (NSF) and/or the United States Federal Drug Administration (FDA). 

 

4.1  FLASH MIX  

4.1.1  Flash Mix for Coagulant Dispersal  

Flash mix means the rapid dispersion of treatment chemicals throughout the water to be 
treated, usually by violent agitation. The engineer should submit the design basis for the 
flash mix system selected, considering the chemicals to be added, water temperature, 
color, and other related water quality parameters.  

a. General - For the most effective flash mixing, the key is uniform distribution at high 
mixing energy, resulting in near instantaneous dispersion of the coagulant chemical 
in the water. 

b. Equipment - Mechanical mixing devices (e.g., hydraulic jet mixers) are the preferred 
flash mix system.  Static mixing may be considered if treatment flow does not 
variable more than a 1 to 1.5 ratio (for example, 5 to 7.5 mgd) and can be justified by 



Recommended Standards for Water Supply Systems  
 

 4-2 

the design engineer.  In-line static mixers, including orifice plates, can be considered 
if justified by the design engineer. 

c. Mixing - For primary coagulant (e.g., alum or ferric) dispersal, an energy gradient G, 
of between 500 and 1500 sec-1 should be used, where G represents the velocity 
gradient.  The mixing zone time should be less than 3 seconds.  For hydraulic jet 
mixers, approximately 2 percent of the plant flow should be pumped through the 
mixing nozzle.  If a vertical shaft mixer is employed, then approximately 0.4 
horsepower per million gallons per day treated should be used.  If static mixing 
devices are used, then a minimum of 2 feet of headloss should occur across the 
mixer at the lowest plant water flow rate.   

d. For secondary coagulant (e.g., cationic polymer) dispersal, a lower mixing energy 
(300 to 500 sec-1) may be suitable. 

e. Location -The flash mix and flocculation basins should be as close together as 
practical, so as to not have a prolonged delay (>30 sec) between the two processes. 

4.1.2  Flash Mix for Other Treatment Chemical Dispersal  

a. For dispersing other chemicals into the water, such as disinfectants, pH adjustments, 
etc., the mixing regime does not have to be as rigorous as with coagulant chemicals.  
However, complete mixing should occur over a short period of time. 

b. Mixing - A mixing energy gradient, G, of about 500 sec-1 is recommended. 

c. Air mixing is a simple and reliable mixing method, especially where aeration is also 
required.  Evaluation of surface scum formation potential should be addressed 
before deciding to use air mixing. 

 

4.2  CLARIFICATION  

Clarification is a general term used to describe a number of unit processes designed to remove 
suspended and sometimes dissolved materials from water through gravity settling, chemical 
precipitation, or other mechanisms.  Clarification includes pre-sedimentation, coagulation, 
flocculation, and sedimentation.  Clarification is normally required prior to filtration in a drinking 
water treatment system, but can also be used to treat groundwater in certain circumstances.  

For effective clarification, coagulant chemicals, such as alum, ferric, and polymers are fed to the 
raw (untreated) water at a flash mix facility.  Following flash mix, a period of gentle mixing 
(coagulation and flocculation) is applied to the water to develop conglomerations of particles 
that can be removed through a sedimentation process. 

a. Several different clarification designs are available, including the following: 

1. Conventional horizontal flow sedimentation basins;  

2. Plate and tube settling units; 

3. Ballasted flocculation-clarification;  

4. Suspended media contact clarifiers; 



Recommended Standards for Water Supply Systems  
 

 4-3 

5. Dissolved air flotation; and 

6. Radial-upflow clarifiers. 

b. The design engineer is responsible for selecting and designing clarification units that are 
suitable for the application and that should reliably provide good quality clarified water, 
suitable for filtration. 

c. A clarified water turbidity less than 3 NTU should be used as a goal for clarification for 
surface water treatment applications. 

d. Clarification facilities should at a minimum have the following features: 

1. A raw (i.e., untreated) water flow meter to measure the water flow into the treatment 
system and by which treatment chemical feed rates can be controlled; 

2. A flash mixing system for effective dispersal of coagulant chemicals into the raw 
water;   

3. A minimum of two units each for flocculation and clarification in-parallel, so as to allow 
the plant to operate at approximately ½-capacity with one set of flocculation-
clarification units out-of-service; 

4. The units should be constructed to allow one set of units to be taken out of service 
without disrupting operation, and with drains or pumps sized to allow dewatering in a 
reasonable period of time; 

5. The plant should be started manually following shutdown (Note: manual start-up may 
be via the plant instrumentation and control system); and 

6. The plant design should minimize hydraulic head losses between units to allow future 
anticipated changes in processes without the need for repumping.  For example, if 
ozone disinfection is likely to be added in the future, then hydraulic capacity should be 
incorporated into the initial plant design to accommodate the future installation of 
ozone contact basins. 

e. Clarification facilities designed for processing surface water should have the following 
additional features: 

1. The plant should provide multiple-stage (barrier) treatment facilities (i.e., including two 
removal processes for suspended materials) when required by NMED; and 

2. The plant should incorporate monitoring locations after each unit process to allow 
water quality (turbidity) to be measured. 

4.2.1  Presedimentation  

Waters containing high turbidity may require pre-sedimentation, either with or without the 
addition of coagulation chemicals. Design considerations should include: 

a. Basin design - Presedimentation basins should have hopper bottoms or be equipped 
with continuous mechanical sludge removal apparatus, and provide arrangements 
for dewatering;  



Recommended Standards for Water Supply Systems  
 

 4-4 

b. Inlet - Incoming water should be dispersed across the full width of the line of travel as 
quickly as possible; short-circuiting must be prevented;  

c. Bypass - Provisions for bypassing presedimentation basins should be included; 

d. Velocity – Basin design should reduce water velocity below 2 feet per second (fps) 
under peak operating flows; and 

e. Detention time -Three hours detention is the minimum period recommended; greater 
detention may be required.  

4.2.2  Flocculation  

Flocculation means the agitation of water at low velocities for relatively long periods of 
time.  

a. Basin Design - Inlet and outlet design should prevent short-circuiting and destruction 
of floc. A drain and/or pumps should be provided to handle dewatering and sludge 
removal.  At least three stages of flocculation should be provided with baffles to 
prevent short-circuiting between stages. 

b. Detention - The flow-through velocity should be not less than 0.5 nor greater than 1.5 
feet per minute with a detention time for floc formation of at least 30 minutes.  A 
lesser detention time may be used if justified by the design engineer. 

c. Equipment - Agitators should be driven by variable speed drives with the peripheral 
speed of paddles ranging from 0.5 to 3.0 feet per second.  The units should allow 
tapered mixing energies between the stages, with the most gentle mixing in the final 
stage prior to sedimentation and filtration.  The mixing energy gradient should range 
between 20 – 70 sec-1. 

d. Piping - Flocculation and sedimentation basins should be as close together as 
possible. The velocity of flocculated water through pipes or conduits to settling 
basins should not be less than 0.5 or greater than 1.5 feet per second. Allowances 
must be made to minimize turbulence at bends and changes in direction.  

e. Other Designs - Baffled channel flocculation may be used in lieu of mechanical 